

Comparison of Leflunomide Monotherapy with Combination of Methotrexate and Hydroxychloroquine in Active Rheumatoid Arthritis

Muhammad Muddasser Khan Panezai, Zia Ul Haq, Shahzad Gul, Obaid Ur Rehman,
Somaya Shah and Saira Tahir

ABSTRACT

Objective: We compared the clinical outcomes of Leflunomide (LEF) monotherapy with combination therapy of methotrexate (MTX) plus hydroxychloroquine for managing moderate to severe rheumatoid arthritis (RA).

Study Design: Comparative study

Place and Duration of Study: This study was conducted at the rheumatology clinic of Pakistan Institute of Medical Sciences (PIMS) Islamabad from June-2020 to July-2021.

Methods: Patients were divided in two groups as per the given treatment, either in group L or group MH. In group L, 20 mg LEF per day was given for 3 months. In group MH, 200 mg hydroxychloroquine was given for 3 months, along with hydroxychloroquine, in these patients 7.5 mg/week MTX was given for first week after that the dose was increased 2.5mg/week until it reached 25 mg/week. Patients' follow-up was done for 3 months, data of biochemical markers and clinical outcomes was noted at each follow-up.

Results: The mean age was 42.94 ± 10.7 years in group L and 43.15 ± 10.2 years in group MH. Majority of studied patients were females; 27 (67.5%) in group L and 29 (72.5%) in group MH (p-value 0.62). DAS-28 after 3 months of treatment was 4.36 ± 1.5 in group L and 4.24 ± 1.3 in group MH (p-value 0.70). The ESR and SJC scores after 3 months of treatment was 27.3 ± 14.5 in group L versus 26.1 ± 11.4 and 5.1 ± 4.9 in group L versus 5.05 ± 4.2 in group MH. The SJC score, DAS-28 score and ESR levels reduced at each follow-up post-treatment with statistically significant difference with $P < 0.001$.

Conclusion: Leflunomide (LEF) monotherapy has similar efficacy in comparison to combination of methotrexate and hydroxychloroquine for managing moderate to severe RA.

Key Words: Rheumatoid arthritis, Leflunomide, methotrexate, Hydroxychloroquine

Citation of article: Panezai MMK, Haq Z, Gul S, Rehman O, Shah S, Tahir S. Comparison of Leflunomide Monotherapy with Combination of Methotrexate and Hydroxychloroquine in Active Rheumatoid Arthritis. Med Forum 2023;34(12):3-6.doi:10.60110/medforum.341201.

INTRODUCTION

Rheumatoid arthritis (RA) is one the commonest auto-immune disease. RA cause inflammation in synovial joints resulting in joints erosion^[1] These patients presents with painful swelling of synovial joints limiting physical functioning and reduction in quality of life (QOL). The prevalence of RA is 0.5% to 1.0%, with 2 to 3 times higher incidence in females.^[2, 3]

Department of Rheumatology, Pakistan Institute of Medical Sciences, Islamabad.

Correspondence: Dr. Muhammad Muddasser Khan Panezai
Postgraduate Resident of Rheumatology, Pakistan Institute of
Medical Sciences, Islamabad.
Contact No: 300 3849360
Email: pmuddasser@yahoo.com

Received: July, 2023
Accepted: September, 2023
Printed: December, 2023

The pathogenesis of RA is still under clear, therefore still no definitive treatment exists. The aim of RA treatment is mainly to stop and reduce the disease severity.^[4] Disease modifying anti-rheumatic drugs (DMARD/s) are the mainstay for management of RA. The commonly used drugs for RA are methotrexate (MTX), sulfasalazine (SSZ) and hydroxychloroquine (HCQ). While the steroids and nonsteroidal anti-inflammatory drugs (NSAIDs) can be used as adjuvants.^[4, 5]

Leflunomide (LEF) is gaining popularity among rheumatologists for treating RA. LEF is well-tolerated and has rapid onset of action (about 4 weeks) and has reported to be effective for early and advanced stages of RA.^[6] Studies have reported that LEF is beneficial in decreasing the levels of erythrocyte sedimentation rate (ESR), c-reactive proteins (CRPs) and significant improvements in severity and signs of RA, QOL and minimize the joint damage.^[7] Kaldan et al. conducted a long follow-up study regarding long term (5 years) efficacy of LEF, reported that LEF efficacy achieved in

early periods is maintained over longer periods of time.^[8]

To our knowledge, there is no study available that reported the efficacy of LEF monotherapy with combination therapy of MTX plus hydroxychloroquine for RA patients in Pakistani population. Keeping in view the existing literature we aimed to compare the efficacy and safety of LEF monotherapy with combination therapy of MTX plus hydroxychloroquine for managing RA.

METHODS

In this quasi-experimental study, a total of 80 patients of RA (DAS28 >5.1 and CDAI >22) who presented in the rheumatology clinic of PIMS Islamabad were included from June-2020 to July-2021. The patients were recruited by non-probability convenient sampling. Patients having co-morbidities such as renal disease, liver disease, uncontrolled diabetes and hypertension, or pregnant females were excluded. Hospital IRB approval was obtained for study protocol (Approval Number; ECPIMS/02/01). Written consent was obtained from each patient by first counselling them about study protocol and benefits. Non-probability consecutive sampling was used for data collection.

Detailed history and clinical examination of patients was done and all related investigations such as CBC, serum creatinine, and radiologic investigations were advised. Patients were divided in two equal halves. In group L, 20 mg LEF per day was given for 3 months. In group MH, 200 mg hydroxychloroquine was given for 3 months, along with hydroxychloroquine, in these patients 7.5 mg/week MTX was given for first week after that the dose was increased 2.5mg/week until it reached 25 mg/week. Patients follow-up was done for 3 months. Disease activity score (DAS) using DAS28 questionnaire was calculated at baseline, 6 weeks and 3 months follow-up. There was no lost in follow-up period. At follow-up, the side effects of each drug and biochemical markers of recovery were noted. For data analysis we used SPSS version 25. Independent sample t-test and chi-square test were applied to compare quantitative variables and qualitative variables respectively between the groups. P-value ≤ 0.05 was taken as significant difference.

RESULTS

In this study of 80 patients, 40 patients received LEF and 40 patients received methotrexate plus hydroxychloroquine. Mean age was 42.94 \pm 10.7 years in group L and 43.15 \pm 10.2 years in group MH (p-value 0.92). Majority of studied patients were females; 27 (67.5%) in group L and 29 (72.5%) in group MH (p-value 0.62). Baseline DAS-28 score was 6.5 \pm 0.8 in group L and 6.6 \pm 1.0 in group MH (p-value 0.62). Mean baseline SJC score was 11.9 \pm 8.3 in group L and

12.19 \pm 8.1 in group MH (p-value 0.87). Mean baseline ESR levels were 45.7 \pm 18 in group L and 43.8 \pm 20 in group MH (p-value 0.65) (Table 1).

The mean DAS-28 score at 6 weeks of treatment was 5.19 \pm 1.2 in group L and 5.14 \pm 1.1 in group MH (p-value 0.84). DAS-28 after 3 months of treatment was 4.36 \pm 1.5 in group L and 4.24 \pm 1.3 in group MH (p-value 0.70). ESR at 6 weeks of treatment was 36.18 \pm 17.4 in group L versus 34.7 \pm 14.3 in group MH (p-value 0.84). ESR at 3 months treatment was 27.3 \pm 14.5 in group L versus 26.1 \pm 11.4 (p-value 0.68). SJC score at 6 weeks treatment 6.4 \pm 5.8 in group L versus 6.5 \pm 6.1 in group MH (p-value 0.94). SJC at 3 months of treatment was 5.1 \pm 4.9 in group L versus 5.05 \pm 4.2 in group MH (p-value 0.96) [Table 2].

On repeated measures ANOVA we found significant reduction in DAS score, SJC score and ESR within the group at 6 weeks and 3 months from baseline, for both patients receiving LEF alone plus hydroxychloroquine group with p-value of <0.0001 and <0.0001 respectively.

Table No.1. Baseline study variables.

	Group L	Group MH	P-value
Age (Years)	42.94 \pm 10.7	43.15 \pm 10.2	0.92
Male	13 (32.5%)	11 (27.5%)	0.62
Female	27 (67.5%)	29 (72.5%)	
RA Duration	2.71 \pm 1.2	2.94 \pm 1.3	0.41
Swollen Joints count (SJC)	11.9 \pm 8.3	12.19 \pm 8.1	0.87
DAS-28	6.5 \pm 0.8	6.6 \pm 1.0	0.62
ESR	45.7 \pm 18	43.8 \pm 20	0.65

Table No. 2. Comparison of Study Outcomes.

	Group L	Group MH	P-value
DAS-28 at 6 weeks	5.19 \pm 1.2	5.14 \pm 1.1	0.84
DAS-28 at 3 months	4.36 \pm 1.5	4.24 \pm 1.3	0.70
ESR at 6 weeks	36.18 \pm 17.4	34.7 \pm 14.3	0.67
ESR at 3 months	27.3 \pm 14.5	26.1 \pm 11.4	0.68
SJC at 6 weeks	6.4 \pm 5.8	6.5 \pm 6.1	0.94
SJC at 3 months	5.1 \pm 4.9	5.05 \pm 4.2	0.96

DISCUSSION

The early aggressive treatment is the current recommended treatment for RA.^[9] The updated EULAR guidelines recommended that the treatment of RA should be based on severity of disease and associated co-morbidities keeping in view the safety concerns of drugs with ultimate goal to relief patient symptoms of

RA.^[10] MTX is the initial standard treatment for RA.^[11] In patients with inadequate response to MTX, combination of drugs is advised in comparison to single. Hydroxychloroquine is the commonly prescribed drug along with MTX. Recently, LEF has gained popularity as standalone treatment for severe cases of RA. In this study, we compared the outcomes of MTX plus hydroxychloroquine treatment with LEF for managing RA and overall treatment cost.

LEF suppresses the immune cell reactions and therefore is effective in treating RA. Smolen et al. determined the efficacy of LEF in a placebo controlled trial and reported significantly better clinical outcomes at 3 months follow-up using LEF. the recommended dose of LEF is 20 mg/day. However, a recent study has suggested that lower dose of LEF can also be adopted the study did not report any significant difference in 3 months outcomes using 10/day LEF and 20 mg/days LEF. In this study we used only recommended dose of 20 mg/day.

El-Sayed in a non-randomized observational study on effects of LEF alone reported that LEF is an effective treatment option for patients with resistant RA, and how get inappropriate treatment response using other DMARDs.^[12]

Deng et al. in a large trial observing different treatment options of RA; including LEF+MTX, LEF+hydroxychloroquine, LEF+MTX+hydroxychloroquine and LEF alone reported no significant difference in DAS-28 scores, ESR, CRP, TJC and QOL scores between the groups and reported that LEF monotherapy is no inferior to combination therapy so LEF alone can be prescribed for severe RA.^[13] Mathur et al. in another study of 12 weeks follow-up including patients of moderate to severe RA, on efficacy of LEF monotherapy in comparison to combination of MTX+hydroxychloroquine reported no significant difference in DAS-28 scores at 12 weeks follow-up. [14] The results of present study were similar to above mentioned studies. However, a study by Zhang et al. conducted in China reported that combination of MTX+LEF is inferior to MTX+ hydroxychloroquine group. The results of these studies are contrary to above mentioned studies.^[15]

The shorter follow-up period is the major limitation of present study, we followed the patients only for 3 months. Studies with larger sample sizes and longer follow-up are needed to determine the safety profile and sustained efficacy of LEF in moderate to severe RA patients.

CONCLUSION

Leflunomide (LEF) monotherapy has similar efficacy in comparison to combination of methotrexate and hydroxychloroquine for managing moderate to severe RA. So it can be considered for initial sole therapy in RA patients instead of combination drugs.

Author's Contribution:

Concept & Design of Study:	Muhammad Muddasser Khan Panezai
Drafting:	Zia Ul Haq, Shahzad Gul
Data Analysis:	Obaid Ur Rehman, Somaya Shah, Saira Tahir
Revisiting Critically:	Muhammad Muddasser Khan Panezai Zia Ul Haq
Final Approval of version:	Muhammad Muddasser Khan Panezai

Conflict of Interest: The study has no conflict of interest to declare by any author.

Source of Funding: None

Ethical Approval: ECPIMS/02/01 Dated 15.11.2021

REFERENCES

1. Littlejohn EA, Monrad SU. Early Diagnosis and Treatment of Rheumatoid Arthritis. *Prim Care* 2018;45(2):237-55.
2. Humphreys JH, Verstappen SM, Hyrich KL, Chipping JR, Marshall T, Symmons DP. The incidence of rheumatoid arthritis in the UK: comparisons using the 2010 ACR/EULAR classification criteria and the 1987 ACR classification criteria. Results from the Norfolk Arthritis Register. *Ann Rheum Dis* 2013; 72(8):1315-20.
3. van der Woude D, van der Helm-van Mil AHM. Update on the epidemiology, risk factors, and disease outcomes of rheumatoid arthritis. *Best Pract Res Clin Rheumatol* 2018;32(2):174-87.
4. de Hair MJH, Jacobs JWG, Schoneveld JLM, van Laar JM. Difficult-to-treat rheumatoid arthritis: an area of unmet clinical need. *Rheumatology (Oxford)* 2018;57(7):1135-44.
5. Wailoo A, Hock ES, Stevenson M, Martyn-St James M, Rawdin A, Simpson E, et al. The clinical effectiveness and cost-effectiveness of treat-to-target strategies in rheumatoid arthritis: a systematic review and cost-effectiveness analysis. *Health Technol Assess* 2017;21(71):1-258.
6. Schultz M, Keeling SO, Katz SJ, Maksymowych WP, Eurich DT, Hall JJ. Clinical effectiveness and safety of leflunomide in inflammatory arthritis: a report from the RAPPORT database with supporting patient survey. *Clin Rheumatol* 2017;36(7):1471-8.
7. Bae SC, Lee YH. Comparative efficacy and tolerability of monotherapy with leflunomide or tacrolimus for the treatment of rheumatoid arthritis: a Bayesian network meta-analysis of randomized controlled trials. *Clin Rheumatol* 2018;37(2): 323-30.

8. Kalden JR, Schattenkirchner M, Sørensen H, Emery P, Deighton C, Rozman B, et al. The efficacy and safety of leflunomide in patients with active rheumatoid arthritis: a five-year followup study. *Arthritis Rheum* 2003;48(6):1513-20.
9. Nagy G, Roodenrijs NMT, Welsing PM, Kedves M, Hamar A, van der Goes MC, et al. EULAR definition of difficult-to-treat rheumatoid arthritis. *Ann Rheum Dis* 2021;80(1):31-5.
10. Smolen JS, Landewé RBM, Bijlsma JWJ, Burmester GR, Dougados M, Kerschbaumer A, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2019 update. *Ann Rheum Dis* 2020;79(6):685-99.
11. Jurgens MS, Jacobs JW, Bijlsma JW. The use of conventional disease-modifying anti-rheumatic drugs in established RA. *Best Pract Res Clin Rheumatol* 2011;25(4):523-33.
12. El Sayed A, Abd Hilal E-M, Abogamal A, Labeeb A, Abdel Hamid A, El Gerby A, et al. Clinical efficacy and safety of leflunomide in Egyptian patients with active rheumatoid arthritis: CLEAR interim results. *Open Rheumatol J* 2018;12(1): 323-31.
13. Deng D, Zhou J, Li M, Li S, Tian L, Zou J, et al. Leflunomide monotherapy versus combination therapy with conventional synthetic disease-modifying antirheumatic drugs for rheumatoid arthritis: a retrospective study. *Sci Rep* 2020;10(1):12339.
14. Mathur R, Singh H, Arya S, Singh VJJoR. Comparative evaluation of efficacy of leflunomide versus combination of methotrexate and hydroxychloroquine in patients of rheumatoid arthritis—An Indian experience. *Ind J Rheumatol* 2016;11(2):86-90.
15. Zhang L, Chen F, Geng S, Wang X, Gu L, Lang Y, et al. Methotrexate (MTX) Plus Hydroxychloroquine versus MTX Plus Leflunomide in Patients with MTX-Resistant Active Rheumatoid Arthritis: A 2-Year Cohort Study in Real World. *J Inflamm Res* 2020;13: 1141-50.